Material & Engineering Laboratory-Taichung

Applicant
Address
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GENG-YIG ENTERPRISE CO., LTD.

No.1, Aly. 20, Ln. 57, Sec. 3, Zhongshan Rd., Dacun Township, Changhua County 515,

Taiwan (R.O.C.)

GSF-18K24K Bl £ & 575 5

GSF-18K24K B & % § 75 %

Exe

GENG-JIN FOUNDRY CO., LTD.

Aug. 18, 2016

Aug. 18, 2016~Aug. 24, 2016

JIS G5502(2007) FCD450-10

Testing Method: JIS 72241(2011)
Remark The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)
Test Result:
Specimen 0.2%offset ; Elongation
i Tensile strength
SampleNam | (s SectionalArea |  Yield strength gt (G.L=50mm)
— mm 2 N/mm 2 N/mm 2 %
GSF-18K24K 154.67 333 518 14
Requirement = =280 =450 =10
----- 000 -----
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Signed for and on behalf of

The required specification(s) offered in this test report is/are for reference only.
SGS TAIWAN Ltd.

The conformity judgment 1s at the Applicant's final verdict.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, avallab[e on re uest or accessrble at g_n_ W, gs oorn.’enﬂ' erms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at httpu//wwn nd-Conditions/Terms-e-Do ent.aspx. Altention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is ad\ﬂsed that miolmatlan can!aunsd hereon reflects lhe Company’s findings at the time
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and cbligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results
shown in this test report refer only to the sample(s) tested. 9 8 3 3 3 5 1
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